
architects atelier, sco-8, sector-17/e, Chandigarh

S.NO. UNIT QTY RATE
(Rs.) AMOUNT (Rs.)

1.0

:Flow rate-100 M3/Day
:PH - 6.5 - 8.5
:BOD - 250 - 300 Mg/l

:TSS - 300 - 400 Mg/l

:COD - 600 - 800 mg/L

:Oil & Grease - 50-100 mg/L

:PH - 7.0 - 8.5

:BOD - < 20mg/l

:TSS - < 50 mg/l
:COD - 50 mg/l
:Oil & Grease - < 5 mg/l

Raw sewage characteristics

Supply installation testing and commissioning of fully automatic sewage treatment plant based of
Thermax/ Ewaltz/ Wock Oliver/ Ion exchange on ADVANCED MOVING BED BIO RECTOR
(MBBR) TECHNOLOGY with MBBR Bio media.(with air diffuser system) with sewage handling
capacity 100 m3 per day. The fully automatic STP will be complete in all streams with central
control and equipments, step ladder, inspection walk way, protection rail and all eletrical
accessories. The raw sewage RCC collection sump with automatic SS bar screens shall be a part
of the STP. The STP shall be skid mounted package type only. It should be internally FRP lined
and externally enemal coated. It must have all equipments inbuilt copmlete with tertiary tretment. It
include all necessary chemical dosing system as required by the manufacturer's design. All the
equipment, piping, pumps, blowers and electrical panel to be inbuilt. Complete with inlet, outlet,
overflow, vent, M.S. cover, drain channel with M.S. gratings. the rates quoted are inclusive of all
the items except civil works as required for full running of the STP plant including comprehensive 1
years warranty inluding consumables/chemicals etc all inclusive. the contractor shall also submit a
monthly water quality report of the treated water from an apporoved lab.

DESCRIPTION

PROJECT : PROPOSED STP FOR SARAGHARI SRAI

 BILL OF QUANTITIES FOR SEWAGE TREATMENT PLANT (100 M3/DAY)

Effluent discharge standard after basic Tertiary treatment :-

The STP shall be designed based on the following parameters (Raw water characteristics) :
The all STP civil work will be in client scope

PROPOSED STP FOR SARAGARHI SARAI, AMRITSAR Page 1 of 8



architects atelier, sco-8, sector-17/e, Chandigarh

S.NO. UNIT QTY RATE
(Rs.) AMOUNT (Rs.)DESCRIPTION

PH - 7.0 - 8.0

BOD - <5mg/l

TSS - <1mg/l

COD - <20mg/l

Oil & Grease - <1mg/l

i)

Nos. 2
ii)

Lot 1
iii)

Lot 1
iv)

Lot 1

SECONDARY SETTLING TANK IN  MSFRP  [CLARIFIER] [ CAPACITY to be specified by the
vendor] :

Effluent discharge minimum standard after Ultra filtration:-

FULLY AUTOMATIC  BAR SCREENS made of Stainless Steel 316 grade only:

The STP shall consist of following units but not limited to these unit as may be required by the
manufacturer's design.The entire civil work design & drawings to be provided by the vendor.

TWO STAGE AERATION TANK  IN MSFRP( MINIMUM CAPACITY: 14 KL each)

Collection cum Equalization tank for sewage equlization. Supply, installatioin commissioning of air
diffusers with EPDM Seat for equlization tank complete in all streams with SS piping valves,
distribution grid. All submerged piping valves, and grid should be rust proof. Quantity as per
design. Tank will be provided by client

2 Nos of automatic rotor inclined bar screens of suitable in size to remove the foreign particle with
having provision for automatic lifting arrangement etc. complete as per design.

Supply, Installation, Testing & commissioning of Two stage inbuilt Aeration tank with 6mm MS
thickness and complete FRP coated inside, and PU painted outer along with support structure, ISI
standard ladder, walkway, with air diffuser and piping complete in all streams & of said capacity.
Fine air bubble jet diffuser with EPDM seat to be provided in Aeration chamber.

Supply, Installation, Testing & commissioning of Inbuilt Secondary settling tank with 6mm MS
thickness and 2mm complete FRP inside, and PU painted outer (clarifier) filled with tube deck
media of adequate capacity, with inbuilt flloculation chamber and hopper bottom type with
arrangement of easy sludge lifting and recirculation line. It should be well interconnected to slugde
pump.This tank shall consist of air lift arrangement capable of transferring settled sludge from this
tank to aeration tank and sludge holding tank. Scum removal system shall be included.

COLLECTION CUM EQUALIZATION TANK MIMIMUM CAPACITY 50 KL : RCC TANK TO BE
PROVIDED BY CLIENT:

PROPOSED STP FOR SARAGARHI SARAI, AMRITSAR Page 2 of 8



architects atelier, sco-8, sector-17/e, Chandigarh

S.NO. UNIT QTY RATE
(Rs.) AMOUNT (Rs.)DESCRIPTION

v)

Lot 1
vi)

Nos. 2. (1W+1S)
(vii) Bio Media

7 M3 Lot

viii

a) i
)
All Submerged piping, fitting for Air/water of SS 316 grade with Ball valve, NRP, Tee Union,
Elbow complete Lot 1

b) i
i
i
)

All non submerged piping, fitting for air/water MS C class. with Ball valve, NRP, Tee Union, Elbow
complete

Lot 1
ix)

Lot 1
a)

Job 1

Note:
2.0

Associated civil work for STP is excluded from STP's vendor scope.
SEWAGE TRANSFER PUMPS :

Supply ,installation, testing and commissioning of level indicator/controller for auto operation of
system for all sewage holding tanks with high & low level alarm complete with auxillary No/NC
central.

ALL PIPING AND VALVES

Supply, installation and commissioning of  poly propylene MBBR Bio Media with minimum surface
area of 700 m2/m3 complete in all streams, specific density:- 0.9

Make: Ewaltz Technologies/Cool Deck/Welcome

Supply of all required Civil & Mechanical/Electrical drawings by the contractor.

Supply, installation, testing and commissioning of various sizes, types of upvc piping and valves
for 100 cum STP project. Make: Jindal/Bhushan/ Tata

Supply, Installation, Testing & commissioning of Air distributing system with 2 nos. (1 Duty + 1
stand by) twin-type air blower of 180m3/hr air discharging capacity at the pressure of 0.35 kg/cm2

(1000 rpm) each including fine bubble membrane type diffusers complete with valves & air
distribution grid complete as per design.Air blower should be complete with 5 hp 4 pole motor,
along with pully, v belt, protection cage, pressure gauges, safty valve, base frame, and viberation
elemination pads.Blower shall be complete with all inlet, outlet pipe line, NRV and distribution
chanels. Air Blower Make:- Everest/Kay International/Beta.

AIR BLOWER:

ONLINE CHLORINE CONTACT CUM CLARIFIED WATER TANK (5M3 CAPACITY) : RCC TANK
TO BE PROVIDED BY CLIENT
Chlorine contact cum clarified water tank with baffles for chlorine mixing and desired minimum
volume. This tank is also acting as a tank/ sump for the treated water disposal pumps (filter feed
pumps) complete with inlet/outlet, drain connection.

PROPOSED STP FOR SARAGARHI SARAI, AMRITSAR Page 3 of 8



architects atelier, sco-8, sector-17/e, Chandigarh

S.NO. UNIT QTY RATE
(Rs.) AMOUNT (Rs.)DESCRIPTION

: 5.0 M3/hr
:10 m head
:1.0 HP (.75 KW) or as required
:30mm- 35mm solid handling 2
 non-clog sewage application submersible pump

Nos. (1W+1S)
3.0  SLUDGE DISPOSAL PUMP  : 1 NOS

Providing, fixing, testing and commissioning of fully submersible, non-clog sewage handling type
pump for raw sewage transfer from equalization tank to biorectors tank. The pump shall have
complete SS construction TEFC induction motor including pressure gauge, lifting arrangement for
the pump, all necessary piping, valves, level controller, probes, cable etc. and other accessories
as required Solid handling shall be 30-35 mm. Make: Grundfos/
Lubi/ Mather & Platt. Specification to be provided by the vendor:-

PROPOSED STP FOR SARAGARHI SARAI, AMRITSAR Page 4 of 8



architects atelier, sco-8, sector-17/e, Chandigarh

S.NO. UNIT QTY RATE
(Rs.) AMOUNT (Rs.)DESCRIPTION

:5.0 M3/hr

:15 m

:1.0 HP (.75 KW). Or as required

:Centrifugal sludge disposal pump
2800 rpm Nos. 1

4.0

Nos. 3

5.0

:5.0 M3/hr

:35 m

:2.0 HP (1.5 KW).or as required

:Horizontal Centrifugal pump
Nos. 2. (1W+1S)

FILTER FEED PUMPS :
Providing, fixing, testing & commissioning of Horizontal centrifugal pumps for filtration process.
The pumps shall be made of CI casing, bronze Impellar, SS shaft & sleeve, Mechanical Seal are